
Repair Parts
RIDGID parts are available on-line at www.ridgidparts.com
1
2

3

4
5

6

8
11

12

13

14
15

16
17

18
20

21
22

23

25

24
28

26

27

31
32

33
34

39

42

43

44
45

5

47

48

50

52

7

19

109

23

2930

53

51

46

3

3

8

4654

55 55

57 56

58

59

60

62

61
P
ar

ts
 L

is
t 

F
o

r 
R

ID
G

ID
 1

6"
 V

ar
ia

b
le

 S
p

ee
d

 S
cr

o
ll 

S
aw

 
M

o
d

el
 N

o
. S

S
16

50
0

26

353637

3840
4149

8



R
ep

air 
R

ID

odel No. SS16500
ber

Description
Parts List for RIDGID 16" Variable Speed Scroll Saw   M
Always Order By Part Number-Not By Key Num

Key 
No. Part No. Description Key 

No. Part No.
P
arts

G
ID

 p
arts are availab

le o
n

-lin
e at w

w
w

.rid
g

id
p

arts.co
m

pring Hold Down
uard, Blade
lamp Hold Down
crew, Soc Set, 10-32 x 3/16
upport Bar
late Clip
crew Soc Hd Cap 1/4-20 x 3/8
upport, Hold Down
ousing Left
crew Pan Hd Ty “T” 8-32 x 1-3/8
crew Pan Hd Ty “T” 8-32 x 1/2
oupling Eccentric
crew Soc Set 1/4-20 x 3/8
ink
earing Ball
ut, Tension 
edge, Tension
nob, Tension
pring Tension
ellows
over Bellows
ose
older Blade Lower
in Roll 3/16 x 9/16
lade
older Blade Upper
rm Upper
earing Flanged
ousing Right
rm Lower
wner’s Manual

is motor may create a hazard unless 
lified service technician. Repair service 
rest Authorized Service Center.
27

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31

* Stan
† The

you
*
823830-1

Lockwasher 1/4
Support Plate

61
62

826277
SP6141

dard hardware item - may be purchased locally
se replacement parts are available where you purchased 
r scroll saw.

• Any attempt to r
repair is done by
is available at yo
826177
826257

*
821532
821521
823808-1
826254
826252

*
821510
826256

*
60326
826298
826299

*
*

826201
822016
823634
826867
823168

*
823801-1
809492
826057
826136
813094-1

*

Table
Chute Sawdust
Screw Pan Hd Ty “T” 10-32 x 3/8
Washer Curved Spring
Screw Hex Wash Shldr Ty “T” 1/4-20 x 1/2
Guide Drawer
Drawer
Knob Bevel
Washer 17/64 x 5/8 x 1/16
Label Bevel Scale
Scale Bevel
Washer 17/64 x 3/4 x 7/64
Pin Roll .219 x 3/4
Knob On/Off
Guard Finger
Nut Hex Jam 3/8-32
Lockwasher 3/8
Housing Motor
Screw Hex Washer Hd Ty “T” #10 x 5/8

• Motor
Board, Control
Screw Hex Washer Hd Ty “T” 10-32x3/8 Green
Lockwasher #10
Cord w/Plug
Screw Pan Hd Ty “T” 8-32 x 5/16
Pointer
Base
Screw Hex Hd 10-32 x 7/8
Screw Hex Hd 1/4-20 x 1-1/2

32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

82382
82380
82380

*
82382
82625

*
82617
82619
66072

*
82380

*
82617
81520
82152
82153
82675
82153
82379
82464
82381
82381

*
*

82381
82627
82141
82619
A
O

epair th
 a qua
ur nea
7-1
6
0-1

8
5

5
8

2

1
0
9
0
8
1
1-1
6
2
0-1

1-1
8
6
9

S
G
C
S
S
P
S
S
H
S
S
C
S
L
B
N
W
K
S
B
C
H
H
P

† B
H
A
B
H


	Table of Contents
	Safety Instructions for Scroll Saw
	Safety Signal Words
	Before Using The Saw
	When Installing or Moving The Saw
	Before Each Use
	Safety Instructions for Scroll Saw (continued)

	Plan Ahead To Protect Your Eyes, Hands, Face and Ears
	Whenever Saw Is Running
	Safety Instructions for Scroll Saw (continued)

	Before Leaving the Saw
	Glossary of Terms for Woodworking
	Motor Specifications and Electrical Requirements

	Power Supply and Motor Specifications
	General Electrical Connections
	110-120 Volt, 60 Hz. Tool Information
	Motor Specifications and Electrical Requirements (continued)

	Wire Sizes
	Unpacking and Checking Contents

	Tools Needed
	Unpacking
	List of Loose Parts
	Getting to Know Your Scroll Saw
	Alignment (Adjustments)

	Changing the Table Bevel Angle
	To Align the Bevel Indicator
	Adjusting Work Hold-down
	Over Tensioning Or Under Tensioning Blade
	Alignment (Adjustments) (continued)

	Removing Pin End Blades
	Installing 5" Pin End Blades
	Alignment (Adjustments) (continued)

	Removing Plain End Blades
	Installing 5" Plain End Blades
	Alignment (Adjustments) (continued)

	Dust Blower
	Blade Guard
	Sawdust Collection Port
	Mounting the Scroll Saw

	Workbench Applications
	Safety Instructions for Basic Saw Operations

	Before Each Use
	Plan Ahead To Protect Your Eyes, Hands, Face And Ears
	Safety Instructions for Basic Saw Operations (continued)

	Whenever Saw Is Running
	Before Leaving The Saw
	Basic Saw Operations

	General Instructions
	Making Interior Scroll Cuts
	Basic Saw Operations (continued)

	Choice of Blade and Speed
	Maintenance

	General
	Motor/Electrical
	Arm Bearings
	Troubleshooting
	Wiring Diagram

	Parts List For RIDGID 16" Variable Speed Scroll Saw
	Parts List



